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1. INTRODUCTION

This classification report defines the classification assigned to “MULTIPOR THERMAL INSULATION
SYSTEM” in accordance with the procedures given in EN 13501-1:2007+A1:2009

2. DETAILS OF CLASSIFIED PRODUCT
2.1. General:

The product MULTIPOR THERMAL INSULATION SYSTEM is defined as a , type of classified product”. Its
classification is valid for the following end use application:

ETAG 004:2013 - Guidehne for European Technical Approval of External Thermal Insulation
Composite Systems with Rendering

2.2. Description:

The product MULTIPOR THERMAL INSULATION SYSTEM is fully described in the test reports in
support of the classification listed in clause 3. The components of the system are described as

indicated below:

MULTIPOR THERMAL INSULATION SYSTEM

Multipor Autoclaved Aerated Concrete Thermal Insulation Board: Density of autoclaved aerated
concrete board is 104 kg/m?, thickness is 30 cm and mass per unit area of 31,2 kg/m?>.

Multipor Thermal Insulation Board Adhesive and Rendering: Density of cement based adhesive
and rendering is 0,76 g/cm3, total mass per unit area is 19 kg/mz. Mixing of A component (cement
powder) and B component (water) is in proportion 25 kg : 10 kg.

Mesh: Mass per unit area of glass fiber mesh is 160 g/m>

3. REPORTS AND RESULTS IN SUPPORT OF CLASSIFICATION

3.1. Reports
Test method and date
Name of laboratory Name of sponsor Report ref. no. Field of application rules
and date
FTST17265 EN ISO 1716:2010
FTST17266 ENI1SO 1716:2010
EFECTIS ERA AVRASYA FTST17267 EN ISO 1182:2010
U Ve R TON GBI Aa FTST17268 EN 1SO 1716:2010
BELGELENDIRME A.S.
FTST17269 EN ISO 1182:2010
EXAP according to
Pl Len CEN/TS 15117:2005
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3.2. Results
Results
Test method Parameter Numbes counguoss Compliance
of test parameter
parameters
mean
PCS [ Mi/kg I® -0,04 (-)
PCS [ MJ/kg 1™ 0,85 (-)
ENISO 1716 PCS [ MJ/kg ]M 3 6,03 (-)
PCS [ MJ/m*]" 0,96 (-)
PCS [ Mi/kg] 0,34 (-)
AT (°C) 4,82 (-)
EN 150 1182® Am (%) 5 17,9 (-)
t; (5) 0,0 (‘)
AT (°C) 2,89 (-)
EN 15O 1182 Am (%) 5 12,9 (-)
ti (s) 0,0 (-)
(a): Multipor Autoclaved Aerated Concrete Thermal Insulation
(-): Not applicable Board
(b): Multipor Thermal Insulation Board Adhesive and
Negative (-) values indicate that the material reacts as Rendering
endothermic (heat absorbing) during the burning period. (c): Mesh
(d): Product as whole
' Compliance
Test method Parameter Parameter
parameters
PCS [ MJ/kg ¥ -0,04 <2 (A1)
PCS [ Mi/kg 1™ 0,85 <2 (A1)
EN ISO 1716 PCS [ MJ/kg 1© 6,03 (-)
PCS [ MJ/m?]© 0,96 < 1,4 (A1)
PCS [ MJ/kg]® 0,34 <2 (A1)
AT (°C) 4,82 <30 (A1)
EN 1SO 1182® Am (%) 17,9 <50 (A1)
t (s) 0,0 =0 (A1)
AT (°C) 2,89 <30 (A1)
EN 150 1182" Am (%) 12,9 <50 (A1)
t (s) 0,0 =0 (A1)
(a): Multipor Autoclaved Aerated Concrete Thermal Insulation
(-): Not applicable Board
(b): Multipor Thermal Insulation Board Adhesive and
Negative (-} values indicate that the material reacts as Rendering
endothermic (heat absorbing) during the burning period. (c): Mesh
(d): Product as whole

4. CLASSIFICATION AND FIELD OF APPLICATION

4.1. Reference of classification

This classification has been carried out in accordance with the clauses 11.8.2 of EN 13501-
1:2007+A1:2009




REACTION TO FIRE CLASSIFICATION REPORT No. ERA-17-069 | Page 4

4.2. Classification

The product, MULTIPOR THERMAL INSULATION SYSTEM, in relation to its reaction to fire
behaviour is classified:

Al
The additional classification in relation to smoke production is:
not classified
The additional classification in relation to flaming droplets / particles is:

not classified
The format of the reaction to fire classification for MULTIPOR THERMAL INSULATION SYSTEM is:

Fire behaviour Smoke production Flaming droplets

Al = S not classified d not classified

Reaction to fire classification: A1

4.3. Direct field of application

This classification is valid for the following product parameters:

- Multipor Autoclaved Aerated Concrete Thermal Insulation Board: density : 104 kg/m?,
thickness : 30 cm, mass per unit area : 31,2 kg/m2

- Multipor Thermal Insulation Board Adhesive and Rendering: density : 0,76 g/cm3, total
consumption:19 kg/m?, mixing ratio : A (powder) / B(water) is 25/10.

- Mesh: mass per unit area : 160 g/m2

4.4. Expanded Field of application

Organic
Component content Density Thickness | Consumption Compound
(%)
Multipor Autoclaved Cement, lime,

Aerated Concrete silisium, cell-
Thermal Insulation forming agent,
Board water

<1,00 | <104kg/m®> | <30cm | <31,2 kg/m?

Multipor Thermal
Insulation Board
Adhesive and
Rendering

<1,89 <0,76 g/cm® - < 19 kg/m? cement based

Mesh - - - < 160 g/m? glass fiber
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5. LIMITATIONS

5.1. Restrictions

This classification report is valid provided that the technical specifications of product are
within the limits in accordance with the field of application clause 4.3.

5.2. Warning
This classification document does not represent type approval or certification of the product.
This report only evaluates the reaction to fire performance of the products specified in Clause

2 according to ETAG 004 annex D. It does not include other performance assessments mentioned in
ETAG 004 and does not represent the ETAG 004 type approval document.

Sahin SAKAT T Onur DAG
Person in the charge of tests Operation Manager
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REACTION TO FIRE CLASSIFICATION REPORT No. ERA-17-069-ANNEX A

MULTIPOR THERMAL INSULATION SYSTEM

1)

2)

3)

Multipor Autoclaved Aerated Concrete Thermal Insulation Board:

Density of autoclaved aerated concrete board is 104 kg/m”> and thickness is 30 cm.

Manufacturer: TURK YTONG SAN. A.S.
Subagi Mah. Sivrikaya Sok. NO:18A/1 Catalca, ISTANBUL/TURKEY

Multipor Thermal Insulation Board Adhesive and Rendering:

Density of cement based adhesive and rendering is 0,76 g/cmg, total mass per unit area is

19 kg/m”.

Manufacturer: TURK YTONG SAN. A.S.
Fevzi Cakmak Mah. Tevfik ileri Cad. No:95 34899 Pendik, ISTANBUL/TURKEY

Mesh:
Mass per unit area of glass fiber mesh is 160 g/m”.

Manufacturer: TECHNICAL TEXTILES S.R.O
Beethovenova 16 921 01 PIESTANY/SLOVAK REPUBLIC
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1. INTRODUCTION

This extended application report concerns test results obtained in accordance with Test
Method EN ISO 1716:2010 and EN ISO 1182:2010.

The extended application process is carried out in conformity with the following extended
application

standard: CEN/TS 15117: Guidance on direct and extended application.

The extended application process also applies rules, as defined in the following standard:

-ETAG 004:2013 Annex D

2. DETAILS OF CLASSIFIED PRODUCT

2.1. General:
MULTIPOR THERMAL INSULATION SYSTEM is defined as a “type of classified product”. Its
classification is valid for the following end use application:

ETAG 004:2013 - Guideline for European Technical Approval of External Thermal Insulation
Composite Systems with Rendering

2.2. Description:

MULTIPOR THERMAL INSULATION SYSTEM is fully described in the test reports in support of
the classification listed in clause 3.

MULTIPOR THERMAL INSULATION SYSTEM:

Multipor Autoclaved Aerated Concrete Thermal Insulation Board: Density of autoclaved aerated
concrete board is 104 kg/ms, thickness is 30 cm and mass per unit area of 31,2 kg/mz.

Multipor Thermal Insulation Board Adhesive and Rendering: Density of cement based adhesive
and rendering is 0,76 g/cm?, total mass per unit area is 19 kg/m?. Mixing of A component
(cement powder) and B component (water) is in proportion 25 kg : 10 kg.

Mesh: Mass per unit area of glass fiber mesh is 160 g/m2.
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3. EXTENTED APPLICATION REPORTS AND RESULTS IN SUPPORT OF

CLASSIFICATION
3.1. Reports
Name of laboratory Name of sponsor Test report ref. no. Date
FTST17265
EFECTIS ERA AVRASYA FTST17266
TEST VE TURK YTONG SAN. AS. FTST17267 21.04.2017
BELGELENDIRME A.S. FTST17268
FTST17269
3.2. Test Samples
Test report ref. no. Sampling procedure Conditioning Numbe;;;fesdamples
TH ARG R EN 13238:2010 Article 4.3.c,
FTST17265 Bk '; oo | (23£2) oC temperature and 3
ysp % (50 % 5) humidity.
The sambles were EN 13238:2010 Article 4.2,
FTST17266 deliveredf) ST (23 £ 2) eC temperature and 3
ysp % (50 + 5) humidity.
The samples were EN 13238:2010 Article 4.2,
FTST17267 deliveredg ST (23 £ 2) oC temperature and 5
¥ sP % (50 + 5) humidity.
L R — EN 13238:2010 Article 4.2,
FTST17268 delivared E e (23 £ 2) oC temperature and 3
g % (50 + 5) humidity.
1TV — EN 13238:2010 Article 4.2,
FTST17269 p (23 £ 2) °C temperature and 5

delivered by sponsor

% (50 % 5) humidity.

Page 3
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3.3. Test Results

Results
Test method Parameter Hpnte Sontinuots Compliance
of test parameter
parameters
mean
PCS [ Ml/kg 1® -0,04 (-)
PCs [ Mi/kg 1™ 0,85 (-)
EN ISO 1716 PCS [ Mi/kg 3 6,03 )
PCs [ MJ/m?]" 0,96 (-)
PCS [ Mi/kg]® 0,34 (-)
AT (°C) 4,82 (-)
EN 1SO 1182% Am (%) 5 17,9 (-)
t (s) 0,0 (-)
AT (°C) 2,89 (-)
EN 15O 1182" Am (%) 5 12,9 (-)
ts (S) 0,0 (_)
(a): Multipor Autoclaved Aerated Concrete Thermal Insulation
(-): Not applicable Board
(b): Multipor Thermal Insulation Board Adhesive and
Negative (-) values indicate that the material reacts as Rendering
endothermic (heat absorhing) during the burning period. (c): Mesh
(d): Product as whole
Compliance
Test method Parameter Parameter
parameters
PCS [ M/kg 1@ -0,04 <2 (A1)
PCS [ MJ/kg 1* 0,85 <2(A1)
EN SO 1716 PCS [ Mi/kg 1 6,03 ()
PCS [ MI/m’]® 0,96 < 1,4 (A1)
PCS [ Mi/kg]™ 0,34 <2 (A1)
AT (°C) 4,82 <30 (A1)
EN 15O 11827 Am (%) 17,9 <50 (A1)
ti (s) 0,0 =0 (A1)
AT (°C) 2,89 <30(A1)
EN 150 1182" Am (%) 12,9 <50 (A1)
te (s) 0,0 =0 (A1)
(a): Multipor Autoclaved Aerated Concrete Thermal Insulation
(-): Not applicable Board
(b): Multipor Thermal Insulation Board Adhesive and
Negative (-) values indicate that the material reacts as Rendering
endothermic (heat absorbing) during the burning period. (c): Mesh
(d): Product as whole
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4. EXTENDED APPLICATION

4.1.  Principles applied for the extension of the field of application

This extended application procedure is based on:

Method 1: Established influence(s) of product and end use parameters in accordance with:
CEN/TS 15117:2005, Annex A

ETAG 004:2013 Annex D

4.2. Procedure

Product Name Organic content Density Thickness Consumption
MULTIPOR THERMAL Highest organic Highest Highest Highest
INSULATION SYSTEM content density thickness consumption

4.3. Extended application results

4.3.1 Application range- product family

Organic
Component content Density Thickness | Consumption Compound
(%)
Multipor Autoclaved i?l:iirr]r:’ IC":”e’
Aerated Concrete <1,00 | <104kg/m? <30cm < 31,2 kg/m* L
. forming agent,
Thermal Insulation Board

water

Multipor Thermal

Insulation Board <1,89 | 0,76 g/cm® - < 19 kg/m? cement based
Adhesive and Rendering

Mesh - - - < 160 g/m? glass fiber
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4.3.2 Fire performance parameters

MULTIPOR THERMAL INSULATION SYSTEM (Mesh component) — EN ISO 1716

MEASURED VALUES AND THE TEST RESULTS

Measured values Expanded
Fire technical characteristics Results
1st 2nd 3rd uncertainty
PCS [MJ/kg] 6,10 6,05 5,93 6,03 0,19
PCS [MJ/m’?] 0,98 0,97 0,95 0,96 0,16

(-): not applicable

MULTIPOR THERMAL INSULATION SYSTEM (Multipor Autoclaved Aerated Concrete Thermal Insulation
Board component) - EN ISO 1716

MEASURED VALUES AND THE TEST RESULTS

Measured values Expanded
Fire technical characteristics Results
1st 2nd 3rd uncertainty
PCS [MJ/kg] -0,07 -0,06 -0,01 -0,04 0,17

(-): not applicable

MULTIPOR THERMAL INSULATION SYSTEM (Multipor Autoclaved Aerated Concrete Thermal Insulation
Board component) — EN I1SO 1182

MEASURED VALUES AND THE TEST RESULTS

Expanded
Test sample no. 1 2 3 4 5 ] uncertainty
Test date 17.04 17.04 17.04 17.04 17.04
ATturnace [°C] 1,67 224 1,27 18,16 0,76 4,82 6,7
ATcenter [°C] () ) () () (-) (-)
ATurface [°C] (-) (-) (-) (-) (-) (-) (-)
ts [s] k) H B (-) (-)
Am [%] 18,0 18,2 18,1 17,2 179 17,9 0,5
(-): not applicable
Negative (-) values indicate that the material reacts as endothermic (heat absorbing) during the burning period.
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MULTIPOR THERMAL INSULATION SYSTEM (“Multipor Thermal Insulation Board Adhesive and
Rendering” component) — EN ISO 1716

MEASURED VALUES AND THE TEST RESULTS

Fire technical characteristics

Measured values

1st 2nd

3rd

Results

Expanded

uncertainty

PCS [MJ/kg]

0,83 0,95

0,78

0,85

0,15

(-): not applicable

MULTIPOR THERMAL INSULATION SYSTEM (“Multipor Thermal Insulation Board Adhesive and
Rendering” component) — EN I1SO 1182

MEASURED VALUES AND THE TEST RESULTS

Expanded

Test sample no. 1 2 3 4 5 ) uncertainty
Test date 18.04 18.04 18.04 18.04 18.04

ATsurnace [°C] 2,65 0,52 9,15 1,20 0,92 2,89 33
ATcenter [°C] (-) (-) (-) (-) (-) (-) (-)
ATsurtace [°C] (-) (-) (-) (-) (-) (-) (-)

ts [s] (-) = =) (-) (-) (-) (-)

Am [%)] 13,9 15,1 10,6 13,0 12,1 12,9 1,6

(-): not applicable
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4.3.3 Additional statement

The extended application results relate to the behaviour of a product/product family under the
particular conditions of the test; they are not intended to be the sole criterion for assessing the
potential fire hazard of the product/product family in use.

Sahin SAKAT it Onur DAG
Person in the charge of tests Operation Manager
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TURK AKREDITASYON KURUMU
TURKISH ACCREDITATION AGENCY

Test

tarafindan akredite edilmistir TS EN ISO/IEC 17025
E ‘ e‘ ctis

EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.S.
TOSB TAYSAD Organize San. Bél. 1. CD.,15. Yol No: 1 AB-0556-T
Sekerpinar — Gayirova, KOCAELI FTST17266
DENEY RAPORU 21.04.2017
TEST REPORT
Miisterinin adi/adresi : TURK YTONG SAN. A.S.
Customer name/address Fevzi Cakmak Mah. Tevfik ileri Cad. No:95 34899 Pendik, iISTANBUL/TURKEY
Istek numarasi : EEA-17-000276
Order No.
Numunenin adi ve tarifi : MULTIPOR THERMAL INSULATION SYSTEM
Name and identity of test sample (Multipor Autoclaved Aerated Concrete Thermal Insulation Board component)
Numunenin kabul tarihi :17.03.2017
The date of receipt of sample
Aciklamalar
Remarks
Deneyin yapildigi tarih :17.04.2017

Date of test

Raporun sayfa sayisi %3
Number of pages of the Report

Tiirk Akreditasyon Kurumu(TURKAK) deney raporlarimin taninmasi konusunda Avrupa Akreditasyon
Birligi(EA) ve Uluslararas: Laboratuvar Akreditasyon Birligi(ILAC) ile karsihikli taninma antlasmasni

imzalamistir.
The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the

Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports

Deney ve /veya élciim sonuglari, genisletilmis 6igiim belirsizlikleri ( olmas: halinde ) ve deney metodian

bu sertifikanin tamamliayici kismi olan takip eden sayfalarda verilmistir .
The test and/or measurement results, the uncertainties ( if applicable ) with confidence probability and test methods are given on
the following pages which are part of this report

Deney Sorumlu Operasyon Miidiirii
Person in charge of tes Operation Mghager

\\/ ‘
> 21.04.2017 Sahin SAKAT Onur DAG

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip ¢ogaltilamaz.

imzasiz ve miihiirsiiz raporlar gegersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and

seal are not valid

Phone: +902626581662 Fax.: +902626581669 E-mail: turkey@efectis.com Web: www.efectis.com

FR1135/REV00/12.01.2016
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TEST REPORT

on Fire and Technical Characteristics

Our ref.: EEA-17-000276

Sponsor: TURK YTONG SAN. A.S.
Fevzi Cakmak Mah. Tevfik Ileri Cad. No:95 34899 Pendik, ISTANBUL/TURKEY

TEST ITEM

Product name : MULTIPOR THERMAL INSULATION SYSTEM
(Multipor Autoclaved Aerated Concrete Thermal Insulation Board component)

Manufacturer : TURK YTONG SAN. A.S.
Subagi Mah. Sivrikaya Sok. NO:18A/1 Catalca, ISTANBUL/TURKEY

Composition : Cement, lime, silisium, cell-forming agent, water

Appearance : Test specimens were prepared from autoclaved aerated concrete board which has
density of 104 kg/m?, thickness of 30 cm and mass per unit area of 31,2 kg/m”.

Date of receipt of the sample: 17.03.2017  Sampling: The samples were delivered by the sponsor
Date of realization of tests: 17.04.2017

TEST METHOD: ENISO 1716:2010
Conditioning: According to the EN 13238:2010, Article 4.2, (23 £+ 2) °C and % (50 £ 5) relative
humidity.

Water equivalent of the calorimeter: 2390,7060 MJ/K

MEASURED VALUES AND THE TEST RESULTS

. . L. M d val E ded
Fire technical characteristics FRSEESREARERRS Results xpan- 3
uncertainty
ISI 2nd 3I'd
PCS [MJ/kg] -0,07 -0,06 -0,01 -0,04 0,17

(-): not applicable
Negative (-) values indicate that the material reacts as endothermic (heat absorbing) during the burning period.

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip ¢cogaltilamaz.

imzasiz ve miihiirsiiz raporlar gecersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and

seal are not valid

Phone: +902626581662 Fax.: +902626581669 E-mail: turkey@efectis.com Web: www.efectis.com

FR1135/REV00/12.01.2016 Page2/3
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Conclusion:

The mentioned expanded uncertainty is obtained by multiplying the standard uncertainty
by a coverage factor k=2, which corresponded to a level of confidence of 95 %.

The test results relate to the behaviour of the test specimen of a product under the
particular conditions of the test; they are not intended to be the sole criterion for assessing the
potential fire hazard of the product of use. The results of tests are concerned only with the

subject of testing.

The protocol shall not be reproduced except in full without the written approval of the
testing laboratory.

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip cogaltilamaz.

imzasiz ve miihiirsiiz raporlar gegersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and

seal are not valid

Phone: +902626581662 Fax.: +902626581669 E-mail: turkey@efectis.com Web: www.efectis.com

FR1135/REV00/12.01.2016 Page3/3
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TURK AKREDITASYON KURUMU

TURKISH ACCREDITATION AGENCY

@

TURKAR
)

tarafindan akredite edilmistir SRR e
AB-0556-T
EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.S.
TOSB TAYSAD Organize San. B&l. 1. CD.,15. Yol No: 1 AB-0556-T
Sekerpinar — Cayirova, KOCAELI FTST17267
DENEY RAPORU 21.04.2017

TEST REPORT

Miisterinin adi/adresi
Customer name/address

istek numarasi
Order No.

Numunenin adi ve tarifi
Name and identity of test sample

Numunenin kabul tarihi

: TURK YTONG SAN. A.S.
Fevzi Cakmak Mah. Tevfik ileri Cad. No:95 34899 Pendik, ISTANBUL/TURKEY

: EEA-17-000276

: MULTIPOR THERMAL INSULATION SYSTEM
(Multipor Autoclaved Aerated Concrete Thermal Insulation Board component)

:17.03.2017

The date of receipt of sample

Aciklamalar
Remarks

Deneyin yapildigi tarih :17.04.2017

Date of test

Raporun sayfa sayisi : 3 (4 pages including appendixes)

Number of pages of the Report

Tiirk Akreditasyon Kurumu(TURKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon
Birligi(EA) ve Uluslararasi Laboratuvar Akreditasyon Birligi{ILAC) ile karsilikli taminma antlagmasni

imzalamstir.
The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the

Accreditation(EA) and of the International Laboratory Accreditation{ILAC) for the Mutual recognation of test reports

Deney ve /veya olgiim sonuglari, genisletilmis él¢ciim belirsizlikleri ( olmasi halinde ) ve deney metodliari

bu sertifikanin tamamlayici kismi olan takip eden sayfalarda verilmistir .
The test and/or measurement results, the uncertainties ( if applicable ) with confidence probability and test methods are given on

the following pages which are part of this report

Tarih Deney Sorum Operasyon Miidiirii
Date Person in chargg Operation Manag
21.04.2017 Sahin SAKAT Onur DAG

Bu rapor, laboratuvarin yazili izni clmadan kismen kopyalanip ¢ogaltilamaz.

imzasiz ve miihiirsiiz raporlar gecersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and

seal are not valid

Phone: +902626581662 Fax.: +902626581669 E-mail: turkey@efectis.com Web: www.efectis.com

FR1134/REV00/12.01.2016
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TEST REPORT

on Fire and Technical Characteristics

Qur ref.: EEA-17-000264

Sponsor: TURK YTONG SAN. A.S.
Fevzi Cakmak Mah. Tevfik Ileri Cad. No:95 34899 Pendik, ISTANBUL/TURKEY

TEST ITEM

Product name : MULTIPOR THERMAL INSULATION SYSTEM
(Multipor Autoclaved Aerated Concrete Thermal Insulation Board component)

Manufacturer : TURK YTONG SAN. A.S.
Subagi Mah. Sivrikaya Sok. NO:18A/1 Catalca, ISTANBUL/TURKEY

Composition : Cement, lime, silisium, cell-forming agent, water

Appearance : Cylindrical test specimens in dimensions of ca 45 mm diameter and ca. 50 mm
height were prepared from autoclaved aerated concrete board which has density of 104 kg/m’,
thickness of 30 cm and mass per unit area of 31,2 kg/m”.

Date of receipt of the sample: 17.03.2017 Sampling: The samples were delivered by the sponsor
Date of realization of tests: 17.04.2017

TEST METHOD: EN ISO 1182:2010

Calibration results: See appendix 1
Conditioning: According to the EN 13238:2010, Article 4.2, (23 +2) °C and % (50 + 5) relative

humidity.
MEASURED VALUES AND TEST RESULTS

Expanded
Test sample no. 1 2 3 4 5 ) uncertainty
Test date 17.04 17.04 17.04 17.04 17.04
ATgyrnace [°C] 1,67 2,24 1,27 18,16 0,76 4,82 6,7
AT gpier [°C] CIENC NG NG NG N (-)
AT rtace [°C] OO OO IO NG (-)
te[s] RN NG NG IO N )
Am [ % | 18,0 182 181 172 179 179 0,5

Behaviour during the tests: No flaming on the samples was observed.
Annotation : (-): data was not determined / measured

Bu rapor, laboratuvarin yazil izni olmadan kismen kopyalanip ¢ogaltilamaz.

imzasiz ve miihiirsiiz raporlar gecersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and

seal are not valid

Phone: 4902626581662 Fax.: +902626581669 E-mail: turkey@efectis.com Web: www.efectis.com
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Conclusion:

The product “MULTIPOR THERMAL INSULATION SYSTEM (Multipor Autoclaved Aerated
Concrete Thermal Insulation Board component)” gives the average furnace thermocouple
temperature rise 4,82 °C, the average mass loss % 17,9 and the mean duration of sustained flaming 0
s. The mentioned expanded uncertainty is obtained by multiplying the standard uncertainty by a
coverage factor k=2, which corresponded to a level of confidence of 95 %.

The test results relate to the behaviour of the test specimen of a product under the particular
conditions of the test; they are not intended to be the sole criterion for assessing the potential fire
hazard of the product of use. The results of tests are concerned only with the subject of testing.

The protocol shall not be reproduced except in full without the written approval of the testing
laboratory.

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip ¢ogaltilamaz.

imzasiz ve miihtirsliz raporlar gecersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and

seal are not valid

Phone: +902626581662 Fax.: +902626581669 E-mail: turkey@efectis.com Web: www.efectis.com
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E fectis

TURKAK

TURK AKREDITASYON KURUMU
TURKISH ACCREDITATION AGENCY

tarafindan akredite edilmistir b e
AB-0556-T
EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.S.
TOSB TAYSAD Organize San. B&l. 1. CD.,15. Yol No: 1 AB-0556-T
Sekerpinar — Cayirova, KOCAELI FTST17269
DENEY RAPORU 21.04.2017

TEST REPORT

Miisterinin adifadresi
Customer name/address

istek numarasi
Order No.

Numunenin adi ve tarifi
Name and identity of test sample

: TURK YTONG SAN. A.S.
Fevzi Cakmak Mah. Tevfik ileri Cad. No:95 34899 Pendik, ISTANBUL/TURKEY

: EEA-17-000276

: MULTIPOR THERMAL INSULATION SYSTEM
(“Multipor Thermal Insulation Board Adhesive and Rendering” component)

Numunenin kabul tarihi :17.03.2017
The date of receipt of sample

Aciklamalar

Remarks

Deneyin yapildigi tarih :18.04.2017

Date of test

Raporun sayfa sayisi : 3 (4 pages including appendixes)

Number of pages of the Report

Tiirk Akreditasyon Kurumu(TURKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon
Birligi(EA) ve Uluslararasi Laboratuvar Akreditasyon Birligi(ILAC) ile karsiikli taninma antlasmasni

imzalamistir.
The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the

Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports

Deney ve /veya élciim sonuglari, genisletilmis élgiim belirsizlikleri ( olmas: halinde ) ve deney metodiar

bu sertifikanin tamamliayici kismu olan takip eden sayfalarda verilmistir .
The test and/or measurement results, the uncertainties ( if applicable ) with confidence probability and test methods are given on

the following pages which are part of this report

Tarih Deney Soruml Operasyon Miidiirii
Date Person in charge Operation Manag
21.04.2017 Sahin SAKAT Onur DAG

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip cogaltilamaz.

imzasiz ve miihiirsiiz raporlar gegersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and

seal are not valid

Fax.: +902626581669 E-mail: turkey@efectis.com Web: www.efectis.com

Phone: +902626581662
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TEST REPORT

on Fire and Technical Characteristics

Our ref.: EEA-17-000264

Sponsor: TURK YTONG SAN. A.S.
Fevzi Cakmak Mah. Tevfik Ileri Cad. No:95 34899 Pendik, ISTANBUL/TURKEY

TEST ITEM

Product name : MULTIPOR THERMAL INSULATION SYSTEM (“Multipor Thermal
Insulation Board Adhesive and Rendering” component)

Manufacturer : TURK YTONG SAN. A.S.
Fevzi Cakmak Mah. Tevfik ileri Cad. No:95 34899 Pendik, ISTANBUL/TURKEY

Composition : Cement, lime, silisium, cell-forming agent, water

Appearance : Cylindrical test specimens in dimensions of ca 45 mm diameter and ca. 50 mm
height were prepared from adhesive and rendering mortar which has the density of 0,76 g/cm’ and
total consumption of 19 kg/m* Test samples were prepared by mixing A component (cement
powder) and B component (water) in proportion 25 kg : 10 kg.

Date of receipt of the sample: 17.03.2017 Sampling: The samples were delivered by the sponsor
Date of realization of tests: 18.04.2017

TEST METHOD: EN ISO 1182:2010

Calibration results: See appendix 1
Conditioning: According to the EN 13238:2010, Article 4.2, (23 +2) °C and % (50 =+ 5) relative
humidity.

MEASURED VALUES AND TEST RESULTS

Expanded
Test sample no. 1 2 3 4 5 %) uncertainty
Test date 18.04 18.04 18.04 18.04 18.04
ATturnace [°C] 2,65 052 9,15 1,20 092 2,89 3.3
AT gpger [°C QRO (OO RN C () )
AT rtace [°C] () G S I 5 B G ) )
tr[s] G O I o B ) )
Am [ % | 13,9 15,1 10,6 13,0 12,1 12,9 1,6

Behaviour during the tests: No flaming on the samples was observed.

Annotation : (-): data was not determined / measured

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip gogaltilamaz.
imzasiz ve miihiirsiiz raporlar gegersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and
seal are not valid

Phone: +902626581662 Fax.: +902626581669 E-mail: turkey@efectis.com Web: www.efectis.com
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Conclusion:

The product “MULTIPOR THERMAL INSULATION SYSTEM (Multipor Thermal Insulation

Board Adhesive and Rendering component)” gives the average furnace thermocouple temperature
rise 2,89 °C, the average mass loss % 12,9 and the mean duration of sustained flaming 0 s. The

mentioned expanded uncertainty is obtained by multiplying the standard uncertainty by a coverage
factor k=2, which corresponded to a level of confidence of 95 %.

The test results relate to the behaviour of the test specimen of a product under the particular
conditions of the test; they are not intended to be the sole criterion for assessing the potential fire
hazard of the product of use. The results of tests are concerned only with the subject of testing.

The protocol shall not be reproduced except in full without the written approval of the testing
laboratory.

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip ¢ogaltilamaz.
imzasiz ve miihiirsiiz raporlar gegersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and
seal are not valid

Phone: +902626581662 Fax.: +902626581669 E-mail: turkey@efectis.com Web: www.efectis.com
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TURKAK

TURK AKREDITASYON KURUMU
TURKISH ACCREDITATION AGENCY

Test

E p a tarafindan akredite edilmistir 75 EN ISO/IEC 17025
ectTis

EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.S.

TOSB TAYSAD Organize San. B&l. 1. CD.,15. Yol No: 1 AB-0556-T
Sekerpinar — Cayirova, KOCAELI FTST17268
DENEY RAPORU 21.04.2017
TEST REPORT

Migterinin adi/adresi : TURK YTONG SAN. A.S.

Customer name/address Fevzi Cakmak Mah. Tevfik ileri Cad. No:95 34899 Pendik, ISTANBUL/TURKEY

istek numarasi : EEA-17-000276

Order No.

Numunenin adi ve tarifi : MULTIPOR THERMAL INSULATION SYSTEM

Name and identity of test sample (“Multipor Thermal Insulation Board Adhesive and Rendering” component)

Numunenin kabul tarihi :17.03.2017

The date of receipt of sample

Aciklamalar

Remarks

Deneyin yapildig: tarih :18.04.2017

Date of test

Raporun sayfa sayisi : 3

Number of pages of the Report

Tiirk Akreditasyon Kurumu(TURKAK) deney raporlarimin taninmasi konusunda Avrupa Akreditasyon
Birligi(EA) ve Uluslararas: Laboratuvar Akreditasyon Birligi(ILAC) ile karsiikli taminma antlasmasni

imzalamstir.
The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the

Accreditation(EA) and of the International Laboratory Accreditation{ILAC) for the Mutual recognation of test reports

Deney ve /veya élgiim sonuglari, genisletilmis 6l¢iim belirsizlikleri ( olmasi halinde ) ve deney metodiari

bu sertifikanin tamamlayici kismi olan takip eden sayfalarda verilmistir .
The test and/or measurement results, the uncertainties ( if applicable ) with confidence probability and test methods are given on

the following pages which are part of this report

Operasyon Mii

Operation Mang

Tarih Deney Sorum

Person in chg

21.04.2017 Sahin SAKAT Onur DAG

Bu rapor, laboratuvarin yazil izni olmadan kismen kopyalanip cogaltilamaz.

imzasiz ve milhiirsiiz raporlar gecersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and

seal are not valid

Phone: 4602626581662 Fax.: +902626581669 E-mail: turkey@efectis.com Web: www.efectis.com
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TEST REPORT

on Fire and Technical Characteristics

Qur ref.: EEA-17-000276

Sponsor: TURK YTONG SAN. A.S.
Fevzi Cakmak Mah. Tevfik Ileri Cad. No:95 34899 Pendik, ISTANBUL/TURKEY

TEST ITEM

Product name : MULTIPOR THERMAL INSULATION SYSTEM
(““Multipor Thermal Insulation Board Adhesive and Rendering® component)

Manufacturer : TURK YTONG SAN. A.S.
Fevzi Cakmak Mah. Tevfik ileri Cad. No:95 34899 Pendik, ISTANBUL/TURKEY

Composition : Cement based adhesive and rendering

Appearance : Test specimens were prepared from adhesive and rendering mortar which has the
density of 0,76 g/em’ and total consumption of 19 kg/m®. Test samples were prepared by mixing A
component (cement powder) and B component (water) in proportion 25 kg : 10 kg.

Date of receipt of the sample: 17.03.2017  Sampling: The samples were delivered by the sponsor
Date of realization of tests: 18.04.2017

TEST METHOD: ENISO 1716:2010
Conditioning: According to the EN 13238:2010, Article 4.2, (23 + 2) °C and % (50 <+ 5) relative
humidity.

Water equivalent of the calorimeter: 2390,7060 MJ/K

MEASURED VALUES AND THE TEST RESULTS

: ; - M d val
Fire technical characteristics RS Results Expanc_ied
uncertainty
lst 2nd 3rd
PCS [MJ/kg] 0,83 0,95 0,78 0,85 0,19

(-): not applicable

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip ¢ogaltilamaz.

imzasiz ve miihiirsiiz raporlar gecersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and

seal are not valid

Phone: +902626581662 Fax.: +902626581669 E-mail: turkey@efectis.com Web: www.efectis.com
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Conclusion:

The mentioned expanded uncertainty is obtained by multiplying the standard uncertainty
by a coverage factor k=2, which corresponded to a level of confidence of 95 %.

The test results relate to the behaviour of the test specimen of a product under the
particular conditions of the test; they are not intended to be the sole criterion for assessing the
potential fire hazard of the product of use. The results of tests are concerned only with the

subject of testing.

The protocol shall not be reproduced except in full without the written approval of the
testing laboratory.

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip ¢ogaltilamaz.

imzasiz ve miihiirsiiz raporlar gecersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and

seal are not valid

Phone: +902626581662 Fax.: 4902626581669 E-mail: turkey@efectis.com Web: www.efectis.com
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TURKAK
TURK AKREDITASYON KURUMU

TURKISH ACCREDITATION AGENCY

Test

E L\ - tarafindan akredite edilmistir TS EN ISO/IEC 17025
ec 'S

EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.S.
TOSB TAYSAD Organize San. B6l. 1. CD.,15. Yol No: 1 AB-0556-T
Sekerpinar — Cayirova, KOCAELI FTST17265
DENEY RAPORU 21.04.2017
TEST REPORT
Miisterinin adi/adresi : TURK YTONG SAN. A.S.
Customer name/address Fevzi Cakmak Mah. Tevfik ileri Cad. No:95 34899 Pendik, iISTANBUL/TURKEY
istek numarasi : EEA-17-000238
Order No.
Numunenin adi ve tarifi : MULTIPOR THERMAL INSULATION SYSTEM (Mesh component)
Name and identity of test sample
Numunenin kabul tarihi :17.03.2017
The date of receipt of sample
Aciklamalar
Remarks
Deneyin yapildigi tarih :03.04.2017
Date of test
Raporun sayfa sayisi 3

Number of pages of the Report

Tiirk Akreditasyon Kurumu(TURKAK) deney raporlarinin taminmasi konusunda Avrupa Akreditasyon
Birligi(EA) ve Uluslararasi Laboratuvar Akreditasyon Birligi(ILAC) ile karsthkli taninma antlasmasm

imzalamustir.
The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the

Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports

Deney ve /veya élgiim sonuglari, genisletilmis él¢iim belirsizlikleri { olmasi halinde ) ve deney metodliar

bu sertifikanin tamamlayici kismi olan takip eden sayfalarda verilmistir .
The test and/or measurement results, the uncertainties ( if applicable ) with confidence probability and test methods are given on

the following pages which are part of this report

Operasyon Miidiirii
Operation Man

Tarih Deney Soru

Person in char

21.04.2017 Sahin SAKAT Onur DAG

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip ¢ogaltilamaz.

imzasiz ve miihiirsiiz raporlar gegersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and

seal are not valid
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TEST REPORT

on Fire and Technical Characteristics

Our ref.: EEA-17-000238

Sponsor: TURK YTONG SAN. A.S.
Fevzi Cakmak Mah. Tevfik Ileri Cad. No:95 34899 Pendik, ISTANBUL/TURKEY

TEST ITEM
Product name : MULTIPOR THERMAL INSULATION SYSTEM (Mesh component)

Manufacturer : TECHNICAL TEXTILES S.R.O
Beethovenova 16 921 01 PIESTANY/SLOVAK REPUBLIC

Composition : Glass fiber

Appearzzmce : Test specimens were prepared from glass fiber mesh which has mass per unit area of
160 g/m”.

Date of receipt of the sample: 17.03.2017  Sampling: The samples were delivered by the sponsor
Date of realization of tests: 03.04.2017

TEST METHOD: ENISO 1716:2010
Conditioning: According to the EN 13238:2010, Article 4.3.c, (23 +2) °C and % (50 £ 5) relative
humidity.

Water equivalent of the calorimeter: 2390,7060 MJ/K

MEASURED VALUES AND THE TEST RESULTS

1 E ded
Fire technical characteristics I Results xpan . ©
¢ il wd uncertainty
1° 2 3
PCS [MJ/kg] 6,10 6,05 5,93 6,03 0,19
BCS [MJ/mz] 0,98 0,97 0,95 0,96 0,16

(-): not applicable

Bu rapor, laboratuvarin yazih izni olmadan kismen kopyalanip ¢ogaltilamaz.

imzasiz ve mihirsiiz raporlar gegersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and

seal are not valid
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Conclusion:

The mentioned expanded uncertainty is obtained by multiplying the standard uncertainty
by a coverage factor k=2, which corresponded to a level of confidence of 95 %.

The test results relate to the behaviour of the test specimen of a product under the
particular conditions of the test; they are not intended to be the sole criterion for assessing the
potential fire hazard of the product of use. The results of tests are concerned only with the

subject of testing.

The protocol shall not be reproduced except in full without the written approval of the
testing laboratory.

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip gogaltilamaz.

imzasiz ve mihiirsiiz raporlar gegersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and

seal are not valid

Phone: +902626581662 Fax.: +902626581669 E-mail: turkey@efectis.com Web: www.efectis.com
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